CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2024-0019-RF2-Al

Page 137 of 273

Spectrum o Spectrum o
Reflevel 25.00 dBm  Offset 9.94 dB @ RBW 10 MHz Ref Level 25.00 dBm  Offset 5.65dE @ RBW 10 MHz
jo Att 30de @ SWT 2ms @ VBW 10 MHz jo Att 30 dB @ SWT 2ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
[@ 17k Cirw (@ 1Pk Cirw
" [ [ M1[1] 30.65 dBm| N M1[1] 31.24 dBm
20 der ‘ 1 -1.69000 ms 20 dem -1.61000 ms
L . 1 Dol ’
fTRG 10,500 i " ?w:u il u_:.mw;m. Irlil' b m"w‘]:"‘w g iy lln”ﬂ.n f’“ 10 dBn _ D1[1] 35.63 dB|
n & 350.00 ps e 2500 derm kst I (Y TRV W0 N W AT E ] 350#2&%
n G 4800 demiu iy et yipl i AP S DTS
-10 dBm:
-20 dBm-
-30 déy o T
40 der -40 dBm
50 dam -50 dm:
-60 dBm- -60 dBm
70 dBm: -70 dBm:
CF 5.23 GHz 1001 pts 200.0 ps/ CF 5.23 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.69 ms -30.65 dBém M1 1 -1.61 ms -31,24 dém
D1 M1 1 350.0 ps 41.64 dg D1 ML 1 3500 ps 35,63 dB
D2 M1 1 370.0 ps 37.74 d8 D2 ML 1 3700 ps 32,20 dB
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NTNV-11AC40MIMO-Ant1-5230

NTNV-11AC40MIMO-Ant2-5230

Spectrum

®

Ref Level 25.00 dBm

Offset 10.77 d8 & RBW 10 MHz

Spectrum

#

Ref Level 25.00 d8m

Offset 10.43 d8 @ RBW 10 MHz

jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
" | M1[1) 29,25 dBm| N MIL1] B.51 dBm
20 der ‘ -1.77000 ms 20 dem -1.41000 ms
" 1 [ gk diar T T A7.84 dp! ﬂ"f il " ot ¥ Jd il Db gt it i
bl 10100 dorbld ey L b ora g g it S asoniiny " 7 350,00 s
0 B 0 dsm
-10 d8m: -10 dém
-20 dBm- -20 dém
it
=30 dgy -30 dBm: 4
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.27 GHz 1001 pts 200.0 ps/ CF 5.27 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -177ms -29,25 dBm M1 1 -l.4l ms 8.51 dém
D1 M1 1 350.0 ps 37.84 d8 D1 M1 1 3500 ps -39.51 d8
D2 M1 1 370.0 ps 35.91 d8 D2 M1 1 360.0 ps -37.57 d8
)i I v )il Ui
Date: 11

NTNV-11AC40MIMO-Ant1-5270

NTNV-11AC40MIMO-Ant2-5270
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Spectrum [ﬂ

Ref Level 25.00 dBm

Offset 10.25 d8 & RBW 10 MHz

Spectrum

#

Ref Level 25.00 d8m

Offset 10.01 d8 & RBW 10 MHz

jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
" | M1[1] 6.47 dBm| N [ M1[1] 7.32 dBm|
20 dr ~1.47000 ms 20 dem ~1.47000 ms
4 - FﬂtL' AR . ) T il S b AL b RO
T| f. - n Jnﬂwv sl R, 'lll':lh‘h } “Nw‘l“wl‘ww qulx%l'mﬁ%: et = ) ST A JHA Lot e
dBm: 0 dBm
-10 dam; -10 dém
-20 dBm; -20 dBm
-30 dey + i} ; -30 dém
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.31 GHz 1001 pts 200.0 ps/ CF 5.31 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 -147 ms 6.47 dBm M1 1 -1,47 ms 7.32 dBm
D1 M1 1 350.0 ps -33.45 d8 D1 M1 1 3500 ps -38.20 dB
D2 M1 1 360.0 ps -35.81 d8 D2 M1 1 360.0 ps -38.14 dB
)i T w )il (I v
Date: 11

NTNV-11AC40MIMO-Ant1-5310

NTNV-11AC40MIMO-Ant2-5310

Spectrum o Spectrum o
RefLevel 25.00 dem  Offset 10.73 d8 @ RBW 10 MHz Ref Level 25.00 dm  Offset 10.24 06 @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
" M1[1) 26,13 dBm| N MIL1] 2.23 dBm
20 der -1.62000 ms 20 dem -1.85000 ms
ARBTG5 800 doritlti DL e\ DULL L bt 950 0 der pil1] 2.02 dB
TRIATRG 8,800 dBmi L P T A ;@&H‘i}@l w \’}l’ ‘uf;alsua.t. il .!..“...:“LI Jw.m o sh gl o s ‘”.“\"'..,'"""Wl‘;;
dBm 0 dem -
10 dem -10.dBm
20 dem 7 20 dem
30 de j -30 dBr
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.51 GHz 1001 pts 200.0 ps/ CF 5.51 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.62ms -26,13 dém M1 1 -1.85ms 2.23 dém
D1 M1 1 350.0 ps 35.77 d8 D1 M1 1 3400 ps 2.02 d8
D2 M1 1 370.0 ps 31.61d8 D2 M1 1 360.0 ps -0.15 d8
)i T w )il Ui
Date: 11

NTNV-11AC40MIMO-Ant1-5510
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NTNV-11AC40MIMO-Ant1-5550

Spectrum u%:( Spectrum uv?
RefLevel 25.00 dem  Offset 10.61 d8 @ RBW 10 MHz Ref Level 25.00 dm  Offset 10.35 06 @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
| M1[1) 30,41 dBm| MIL1] 10.58 dBm)
20 dem 20 dBm
-1.86000 ms 1 -1.29000
. e b L b m
1 1RG 1D.:D"dBrD- &), A thlb bt et s D[], & ‘ 'W’d E«‘rh")\ \a demp i \ll\ 'l‘ 4 ;ﬂl‘ MMWW&%
*“"" L il T M AL i gso.un 1A = 340.00 ps
dBm: 0 dBm
-10 der -10 dém
-20 der -20 dém
30 derf- - 30 dem ,
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.55 GHz 1001 pts 200.0 ps/ CF 5.55 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.86 ms -30,41 dBm M1 1 -1.29ms 10,58 dém
D1 M1 1 350.0 ps 40.13 d8 D1 M1 1 3400 ps 5.52 d&
D2 M1 1 370.0 ps 37.07 d8 D2 M1 1 360.0 ps -0.12 dB
)i T w )il (I v
Data: 11.0CT

NTNV-11AC40MIMO-Ant2-5550

Spectrum u%:( Spectrum uv?
RefLevel 25.00 dem  Offset 10.84 d8 @ RBW 10 MHz Ref Level 25.00 dm  Offset 10.55 06 @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
20 dor [ | M1[1) 5.85 dBm 20 dbm | [ M1[1] 8.15 dBm
‘ -1.96000 ms I| ~1.49000 ms
& 9 505 dor e TV T 349048 ﬂ%ﬁ:}#wa 11,6000 dan beppstpdp o g 1 WMWW“
TWTRJ 9.800 caitt S Al 500 d8m=, i i 540,001
dBm: 0 dBm
dem -10 B
0 deme -20 der
0 de - 3008 ‘
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.67 GHz 1001 pts 200.0 ps/ CF 5.67 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1,96 ms 5.85 dém M1 1 -1.49ms 8,15 dém
D1 M1 1 350.0 ps -34.35 d8. D1 M1 1 3400 ps 3.27d8
D2 M1 1 360.0 ps -34.20 d8 D2 M1 1 360.0 ps -0.31 d8
) T w ) i »
Date: 11.0CT.2024 Date: 11.0CT.2024
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Spectrum

&

Ref Level 25.00 dBm

Offset 10.76 d8 & RBW 10 MHz

Spectrum

#

Ref Level 25.00 d8m

Offset 10.43 d8 @ RBW 10 MHz

jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
" | M1[1) 6.43 dBm N MIL1] 3.54 dBm
20 der ‘ -1.75000 ms 20 dem -1.96000 ms
o] 1 10,600 dmibaidilditady oLl BliL] i " - D1[1] -30.46 dB|
g .,‘,Mym.._g. dErfpel e L T QWWMMM b5 7 BTW?L NG YRR i N T TN \’LJIH-W"-II JL bt ol
dBm:
-10 d8m:
-20 dBm-
b i
=30 dgy h
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.755 GHz 1001 pts 200.0 ps/ CF 5.755 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.75ms 6,43 dém M1 1 -1.96 ms 3.54 dém
D1 M1 1 350.0 ps -35.07 d8 D1 M1 1 3500 ps -30.46 dB
D2 M1 1 360.0 ps -35.23 d8 D2 M1 1 360.0 ps -32.00 d8
)i I v )il Ui
Date: 11

NTNV-11AC40MIMO-Ant1-5755

NTNV-11AC40MIMO-Ant2-5755

Spectrum o Spectrum o
RefLevel 25.00 dem  Offset 10.76 d8 @ RBW 10 MHz Ref Level 25.00 dm  Offset 10.43 06 @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
" M1[1) 6.86 dBm N MIL1] +.16 dBm|
20 der -1.13000 ms 20 dem -1.49000 ms
o bttt iyt 1| b DU 2500
0.0 RG 0Q dBm pr i L J Lt I T S T L T L M um
0 dém 0 dBm
-10 def -10 B
-20 dey -20 der
0 de ! 20 d
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.795 GHz 1001 pts 200.0 ps/ CF 5.795 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1,13ms 6,86 dBm M1 1 -1.49ms 4,16 dém
D1 M1 1 340.0 ps 3.08 d8 D1 M1 1 3400 ps 2.58 dB
D2 M1 1 360.0 ps -0.09 d& D2 M1 1 360.0 ps -0.28 dB
)i I v )il Ui
Date: 11
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Spectrum T Spectrum T
RefLevel 25.00 dBm  Offset 10.44 d8 @ RBW 10 MHz Ref Level 25.00 dm  Offset 10.15 06 @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
.17k Cirw [@1Fk Cirw
" M1[1) 29,74 dBm| N MIL1] 3.91 dBm
20 dr ~1.74000 ms 20 dem -1.17000 ms
ol D1[1 8.6 dB 10cB D1[1] -24.71d8
RG 8,600 dBm i H Rttt qﬁlﬂ - 190.00 ps|
E P T i ) A  giomc ST NSO PR T WA PR F LTS bl
0 gem o i R S |' 1 BT
-1 dam 10 dBm
=200 dBm- 20 dBm:
ML o
-3l dey 30 dém t
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.21 GHz 1001 pts 200.0 ps/ CF 5.21 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -174ms -29,74 dBm M1 1 -1,17 ms -3.91 dém
D1 M1 1 190.0 ps 38.65 d8 D1 M1 1 190.0 ps -24.71 d8
D2 M1 1 210.0 ps 33.57 d8 D2 M1 1 200.0 ps -26.34 dB
) ] T w T ] i »
Date: 15 5 11:36:08

NTNV-11AC80MIMO-Ant1-5210

NTNV-11AC80MIMO-Ant2-5210

Spectrum T Spectrum T
RefLevel 25.00 dem  Offset 11.27 d8 @ RBW 10 MHz Ref Level 25.00 dm  Offset 10.03 06 @ RBW 10 MHz
o Att 3008 @ BWT 2ms @ VBW 10 MHz o att 0B @ BWT 2ms @ VBW 10 MKz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw [@1Fk Cirw
" M1[1) 29,77 dBm| N MIL1] 29,46 dBm)
20 der -1.97000 ms 20 dem -1.38000 ms
10ds D1[1] 94.90 dB 1008 . D1[1] 95.08 dB
3] 5 & 4D P 4 Ly bl 10 1 H T P N LT WY e T Y| T W T [ ]
G 6,400 dampetd . WWW TS | A TR 7,000 demirshfi frberioh }ﬁﬂ“‘"‘*’" iy ] rw,,.,w ot
R R et ] T e L v i Fr ey ot
et 10 dBm
20 dam: 20 dém
i il
LAP 20 dem
=40 der -40 dém
-50 dgm: -50 dm
60 dEm: -60 dEm
70 d8m: -70 dém
CF 5.20 GHz 1001 pts 200.0 ps/ CF 5.29 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.97 ms -29,77 dém M1 1 -1.38 ms -29,46 dém
D1 M1 1 190.0 ps 34.30 d8 D1 M1 1 190.0 ps 35.08 dB
D2 M1 1 210.0 ps 30.73 d8 D2 M1 1 2100 ps 32.11d8
) ] T w T ] i »
Date: 15 5.APR
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Spectrum T Spectrum T
RefLevel 25.00 dBm  Offset 11.23 d8 @ RBW 10 MHz Ref Level 25.00 dm  Offset 10.74 06 @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
" M1[1) 27.36 dBm| N MIL1] 28,60 dBm)
20 der -1.79000 ms 20 dem -1.95000 ms
1045 D1[1] 93.27 dB 10cB D1[1] 30.73 dB
e TRG 6,000 Gt vt Wﬁ}-r'“m u ot P Iﬂﬁmﬁwlw AL 20 ISR AP RPN | " (R~ P
L Rk SR T e PR a9 A0 i o W it L LA W
'y
-10 dam:
20 dem—pr L
20 de U !
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.53 GHz 1001 pts 200.0 ps/ CF 5.53 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.79ms -27,36 dBém M1 1 -1.95ms -28,60 dém
D1 M1 1 190.0 ps 33.27 d8 D1 M1 1 190.0 ps 30.73dB
D2 M1 1 210.0 ps 30.02 d& D2 M1 1 2100 ps 28.06 d8
) J T e ) ] TN w
Date: 15 Data: 15

NTNV-11AC80MIMO-Ant1-5530

NTNV-11AC80MIMO-Ant2-5530

Spectrum T Spectrum T
RefLevel 25.00 dem  Offset 11.31 d8 @ RBW 10 MHz Ref Level 25.00 dm  Offset 10.85 06 @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw [@1Fk Cirw
" M1[1) 3.87 dBm N MIL1] 28.15 dBm)
20 dr -1.87000 ms 20 dem -1.97000 ms
. 1 -32.52 dB) D1[1] 95.97 4
AN dpm=hetr - a b b 4 + Dll ]:J LI I T 4 | 4t hon gl
v\r.‘m"'ﬂ TRG agﬂﬁldﬁ‘mfﬂﬁ G WWNWJTWAU rmw et MWW]M—'WMH* ﬁﬁ[mrwwu lﬂﬂﬁkmr i ok i filhtry WWWMF(M
0 dém
adgr—t—t—n—tt |
-20 deyr
i
a0 de - :
=40 der 40 dBm
-50 dgm: 50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.61 GHz 1001 pts 200.0 ps/ CF 5.61 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.87 ms 3.87 dém M1 1 -1.97 ms -28,15 dém
D1 M1 1 190.0 ps -32.52 d8 D1 M1 1 190.0 ps 35.97 dB
D2 M1 1 200.0 ps -31.41d8 D2 M1 1 2100 ps 32.40 dB

) J i e

Date: LS.APR.2024 17
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NTNV-11AC80MIMO-Ant1-5775

Spectrum T Spectrum T
RefLevel 25.00 dem  Offset 11.26 d8 @ RBW 10 MHz Ref Level 25.00 dm  Offset 10.03 06 @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
" M1[1) 2.86 dBm N MIL1] 5.88 dBm
20 der -1.87000 ms 20 dem -1.51000 ms
10 D1i[1] ~29,25 dB At ey ot Mw;.mg sttt M e R ?&
F&?@j&ﬁﬂz 9.000 demy F A—m—y WW?WWWWW" b el THT Ak Pl
B U Hﬁ“ ¥ M
dBm; 0 cBjmr
-10 dgif -1 figm
-20 dBfnr -20 fBm:
i
30 de : -30tem !
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.775 GHz 1001 pts 200.0 ps/ CF 5.775 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.87 ms 2,86 dém M1 1 -1.51 ms 6.88 dém
D1 M1 1 190.0 ps -29.25 d8 D1 M1 1 180.0 ps 2.76 dB
D2 M1 1 200.0 ps -29.48 d8 D2 M1 1 200.0 ps -0.12 dB
) J T e ) ] TN w

NTNV-11AC80MIMO-Ant2-5775

11:08:50

NTNV-11AX20MIMO-Ant1-5180

Spectrum o Spectrum o
RefLevel 25.00 dBm  Offset 5.94 0B @ RBW 10 MHz Ref Level 25.00 dm  Offset 5.65 dB @ RBW 10 Mz
jo Att 30 dB @ SWT 2ms & VBW 10 MHz jo Att 30 dB @ SWT 2ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
" | M1[1] 11.48 dBm| N | [ | M1[1] 29.40 dBm
20 de ML N —1.1ﬂuuyns 20 dem | ~1.49000 ms
I P 5,104 (TR0 12,000 derr Dl[ll—ww%ﬂmqw
10 dai 640.0p ps B 650.00 ps
0 dém 0dBr
-10 d8m: 10 dpm
-20 dBm- 20 dbm:
M D
30 dy I'u“"‘\lll F‘:‘WJI.W;\ T”" -30 iz e ri}““ b i |
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.18 GHz 1001 pts 200.0 ps/ CF 5.18 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1,13ms 11.48 dém M1 1 -1.49ms -29,40 dém
D1 M1 1 640.0 ps 5.18 d8 D1 M1 1 6500 ps -1.62 d&
D2 M1 1 1.05 ms -41.63 d8 D2 M1 1 1.06 ms 0.87 d8
) J T e ) ] TN w

11:10:10

NTNV-11AX20MIMO-Ant2-5180
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NTNV-11AX20MIMO-Ant1-5200

Spectrum o Spectrum o
Reflevel 25.00 dBm  Offset 9.94 dB @ RBW 10 MHz Ref Level 25.00 dBm  Offset 5.65dE @ RBW 10 MHz
jo Att 30de @ SWT 2ms @ VBW 10 MHz jo Att 30 dB @ SWT 2ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
[@ 17k Cirw (@ 1Pk Clrw
" [ | M1[1] 29,76 dBm| N | M1[1] 10,05 dBm
?U sl - T ™ -1.13000 ms| 20 der | ‘ o ~1.13000 ms|
Y TRG, 14.100 den o 0.4 e dam ot h#wﬂmﬂw‘min?w
650.00 ps| 640.00 ps|
dBm- 0 dBm
-10 dBm: -10 dBm:
-20 dém- -20 dBm
ot Lol o 4 L | J
30 dy .L;‘“"\"W Y ‘ I‘Wrt‘w‘llvl e .30 dém frobmttenyr o iyt e e
40 der -40 dBm
50 dam -50 dm:
-6 dem: -60 dBm
70 dBm: -70 dBm:
CF 5.2 GHz 1001 pts 200.0 ps/ CF 5.2 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.13ms -29.76 dm M1 1 -1.13ms 10.05 dém
D1 M1 1 650.0 ps 0.40 dg D1 ML 1 6400 ps 2,79 d8
D2 M1 1 1.06 ms 40.10 d8 D2 ML 1 1.06 ms -0.04 d8
) T w n (I v
11:15:58

NTNV-11AX20MIMO-Ant2-5200

NTNV-11AX20MIMO-Ant1-5240

Spectrum o Spectrum o
RefLevel 25.00 dem  Offset 10.77 d8 @ RBW 10 MHz Ref Level 25.00 dem  Offset 10.43 dé @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
[0 17k Cirw (@1Pk Clrw
e ——] TE s —] R
Ll sl ) " " " -
dBn meﬂh o111 f&‘ﬁ‘wﬁu L dg Wi, i i b H'ﬂl Ui -0.93 ]
- 650.00 ps = 650.00 ps
dBm: 0 dBm
10 dem -10 dém
-20 dém
i [ i | Mt E 0
r‘ﬁumwwl‘.l}‘y w'"lju“ .30 dém U\W Ll .Wm;‘J ™ u||.; W. '”?”“‘J-‘““w hpip—]
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.24 GHz 1001 pts 200.0 ps/ CF 5.24 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.57 ms -28,99 dBm M1 1 -1.13ms -29,53 dém
D1 M1 1 650.0 ps -2.19 d8 D1 M1 1 6500 ps -0.93 d8
D2 M1 1 1.06 ms 0.44 d8 D2 M1 1 1.06 ms 0.40 dB
)i T w )il (I v
11:25:06 11:26:20

NTNV-11AX20MIMO-Ant2-5240

b » B
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Spectrum [ﬂ

Ref Level 25.00 dgm Offset 10.77 d8 & RBW 10 MHz

Spectrum

#

Ref Level 25.00 d8m

Offset 10.43 d8 @ RBW 10 MHz

NTNV-11AX20MIMO-Ant1-5260

Spectrum [ﬂ

Ref Level 25.00 dgm Offset 10.77 d8 & RBW 10 MHz

jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
[0 17k Cirw (@1Pk Clrw
20de M1[1) 10,76 dBm [ M1[1] 28.55 duml
b " . L2a0 . T LT A 1 1«
e NWWI*‘WWMMW 1048 o1[ -3.86
- 640.00 ps = 650.00 ps
dBm: 0 dBm
-10 d8m: -10 dém
-20 dBm- -20 dém
ML
.30 dey TPTES NﬂJ_JLuUL it MW it nhﬂ' .30 dém PV UL.\M'"“R ok .’.l'ul‘uw\‘."l\"
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.26 GHz 1001 pts 200.0 ps/ CF 5.26 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.25ms 10.76 dBm M1 1 -1.26 ms -28,55 dém
D1 M1 1 640.0 ps 1.44 d8 D1 6500 ps -3.86 d&
D2 M1 1 1.05 ms -40.66 d8 D2 1.06 ms 42,37 dB
)i T w (I v

Spectrum

:31:22

NTNV-11AX20MIMO-Ant2-5260

#

Ref Level 25.00 d8m

Offset 10.43 d8 @ RBW 10 MHz

jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
e i
- ML y 1 | Y- . e
pbehlogrn: bbb o g0 cerulim I e a1
- 640.00 = 640.00 ps
0 dém 0 dBm
-10 d8m: -10 dém
-20 dBm- )J -20 dém
30 dBy W] AN TR sl i Ay m.lH L WL. ATRRNEIOE ST
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.28 GHz 1001 pts 200.0 ps/ CF 5.28 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.08 ms 11.19 dém M1 1 -1.66 ms 11.81 dém
D1 M1 1 640.0 ps 1.47 d8 D1 6400 ps -0.03 d&
D2 M1 1 1.06 ms -0.08 d& D2 1.06 ms 0.03d8

NTNV-11AX20MIMO-Ant1-5280

NTNV-11AX20MIMO-Ant2-5280
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Spectrum u%:( Spectrum uv?
RefLevel 25.00 dBm  Offset 10.25d8 @ RBW 10 MHz Ref Level 25.00 dBm  Offset 10.01d5 @ RBW 10 MHz
jo Att 30de @ SWT 2ms @ VBW 10 MHz jo Att 30 dB @ SWT 2ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
[@ 17k Cirw (@ 1Pk Cirw
" | M1[1] 29,66 dBm| N | M1[1] 27.28 dBm
20 der . -1.14000 ms 20 derm | " bl -1.15000 ms
L " B . s 5
1 i Fi s Hﬁwﬂ i 1.8 e 0d Ll Ll A et -4l
- 650.00 ps . 650.§0 ps
dBm: 0 dBm
-10 dBm: -10 dBm:
-20 dm: -20 dm =+
M1 o 3
.30 dey i MYPUREIES by J-M' EHT AN, .30 dem “p‘v“\rujv'l el | : 'K}iﬁh‘," k‘l.mn"lml\.w
-40 der -40 dem
50 dam -50 dm:
-60 dBm- -60 dBm
70 dBm: -70 dBm:
CF 5.32 GHz 1001 pts 200.0 ps/ CF 5.32 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -l14ms -29.66 dBém M1 1 -1.15ms -27.28 dBm
D1 M1 1 650.0 ps 1.35 dg D1 ML 1 6500 ps -4.37 d&
D2 M1 1 1.06 ms 40.50 d8 D2 ML 1 1.06 ms 38.26 dB
11:51:38

Spectrum

NTNV-11AX20MIMO-Ant1-5320

®

Ref Level 25.00 dBm

Offset 10.73 d8 & RBW 10 MHz

NTNV-11AX20MIMO-Ant2-5320

Spectrum

#

Ref Level 25.00 d8m

Offset 10.24 d8 @ RBW 10 MHz

jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
| M1[1) 10.80 dBm| MIL1] 10.60 dBm)
20 dem . 20 dBm
T . -‘,‘ LN P TYNTIN Y| B (1 gy T W o ML byl T T ornon me
T T RS 13,500 dBrr Al A ML A T e T D ALg B W ol Yoo 3.27 dey
' 640.00 ps 640.00
0 dém 0 dBm
-10 d8m: -10 dém
-20 dBm- -20 dém
e [, bt !
30 dom— Yl gkl b et E i TVIYRH M
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.5 GHz 1001 pts 200.0 ps/ CF 5.5 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.39ms 10.80 dém M1 1 -1.07 ms 10.60 dém
D1 M1 1 640.0 ps 1.21d8 D1 M1 1 6400 ps 3.27d8
D2 M1 1 1.05 ms -38.56 d8 D2 M1 1 1.05 ms -41.22 dB

NTNV-11AX20MIMO-Ant1-5500

NTNV-11AX20MIMO-Ant2-5500
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Spectrum u%:( Spectrum uv?
RefLevel 25.00 dBm  Offset 10.81de @ RBW 10 MHz Ref Level 25.00 dBm  Offset 10.35 d5 @ RBW 10 MHz
jo Att 30de @ SWT 2ms @ VBW 10 MHz jo Att 30 dB @ SWT 2ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
[@ 17k Cirw (@ 1Pk Cirw
20 dor | M1[1) 11,44 dBm 20 dbm I M1[1] 11,70 dBm)|
TRTLI | ML )1 ~1.08000ms 6 14100 dhmd LR NIRRT TN N | [T TP T TY Eud ~1.08000 ms)
o N L v 245 Mg 14,100 dee e i 1.70
- 640.00 s = 640.00 s
dBm: 0 dBm
-10 dBm: -10 dBm:
-20 dBm- -20 dém
Ay kot
30ds Y pall gt iipli, 30 cém s a1 T
40 der -40 dBm
50 dam -50 dm:
-60 dBm- -60 dBm
70 dBm: -70 dBm:
CF 5.58 GHz 1001 pts 200.0 ps/ CF 5.58 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.08 ms 11,44 dBm M1 1 -1.08 ms 11.70 dém
D1 M1 1 640.0 ps 2.45 dg D1 ML 1 6400 ps 1.70 d&
D2 M1 1 1.06 ms 0.03 d& D2 ML 1 1.06 ms -0.06 d8

NTNV-11AX20MIMO-Ant1-5580

NTNV-11AX20MIMO-Ant2-5580

Spectrum u%:( Spectrum uv?
RefLevel 25.00 dBm  Offset 10.84dE @ RBW 10 MHz Ref Level 25.00 dBm  Offset 10.55d5 @ RBW 10 MHz
jo Att 30de @ SWT 2ms @ VBW 10 MHz jo Att 30 dB @ SWT 2ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
[@ 17k Cirw (@ 1Pk Cirw ]
20de | M1[1] 27.90 dBm| 20 dB | | M1[1] 11.97 |IIIn||
ot -1.13000 ms| - T O} . 0
i TRG 14, defM“ﬂWMFMW7 o
10 darr 0.1% 10 dB gj o1 f g
650.00 ps| 640.00 ps|
0 dBm 0 dBm
-10 dBm: -10 dBm:
-20 dém- v -20 dBm
¥ o
30 e bl (IPPLYTTINORRL, EO N ISP TS P sl A
40 der -40 dBm
50 dam -50 dm:
-6 dem: -60 dBm
70 dBm: -70 dBm:
CF 5.7 GHz 1001 pts 200.0 ps/ CF 5.7 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1,13ms -27.90 dém M1 1 -1.65 ms 11.97 dém
D1 M1 1 650.0 ps 0.16 d& D1 ML 1 6400 ps 3.42d8
D2 M1 1 1.06 ms 39.69 d8 D2 ML 1 1.06 ms -0.04 d8
) T e n Wi w
Date: 19.APR.2024 12:05:10 Date: 19.MPR.2024 12:10:49

NTNV-11AX20MIMO-Ant1-5700

NTNV-11AX20MIMO-Ant2-5700
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NTNV-11AX20MIMO-Ant1-5745

Spectrum u%:( Spectrum uv?
RefLevel 25.00 dBm  Offset 10.76 d8 @ RBW 10 MHz Ref Level 25.00 dBm  Offset 10.43 d5 @ RBW 10 MHz
jo Att 30de @ SWT 2ms @ VBW 10 MHz jo Att 30 dB @ SWT 2ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
[@ 17k Cirw [@1Pk Clrw
20de [ | M1[1] 11.93 dBm| 20 dB | | M1[1] 10.78 dBm
_pwiloe 15 800 de [T " -1,20000 m ) R M o ~1.15000 ms
ol | i 10'dEm s o T 20
640.00 ps| 640.10 ps|
dBm- 0 dBm
-10 dBm: -10 dBm:
-20 dém- -20 dBm
0 dam—| il 30 dem Mmmw Whiyuldipaefilosty) |
40 der -40 dBm
50 dam -50 dm:
-6 dem: -60 dBm
70 dBm: -70 dBm:
CF 5.745 GHz 1001 pts 200.0 ps/ CF 5.745 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.29 ms 11,93 dém M1 1 -1.15ms 10.78 dém
D1 M1 1 640.0 ps 1.17 d8 D1 ML 1 6400 ps 2,18 d8
D2 M1 1 1.06 ms 0.01de D2 ML 1 1.06 ms -0.01 dg
) T e n Wi w
14:48

NTNV-11AX20MIMO-Ant2-5745

Spectrum u%:( Spectrum uv?
RefLevel 25.00 dBm  Offset 10.76 d8 @ RBW 10 MHz Ref Level 25.00 dBm  Offset 10.43 d5 @ RBW 10 MHz
jo Att 30de @ SWT 2ms @ VBW 10 MHz jo Att 30 dB @ SWT 2ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
[@ 17k Cirw [@1Pk Clrw
20de M1[1] 27.73 dBm)| 20 dB | [ [ M1[1]
" 5 PR PO W m -1.29000,my " hG lﬁ’U'IﬂEmeMWW'“W It nlly A 5
D il P o AR T ) Tl oo 6 15300 d3 i i TR Phaluindite .
- 650.00 ps = 650.00 ps
0 dBm dBm-
-10 dBm: 10 dem
-20 dem o 20 dem:
¥ |
2048 Lo i o oy cbodib i Ut ol
40 der -40 dBm
50 dam -50 dm:
-6 dem: -60 dBm
70 dBm: -70 dBm:
CF 5.785 GHz 1001 pts 200.0 ps/ CF 5.785 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.29 ms -27.73 dém M1 1 -1.57 ms -25.89 dBm
D1 M1 1 650.0 ps -0.36 d& D1 ML 1 6500 ps 36.94 dB
D2 M1 1 1.06 ms 38.70 d8 D2 ML 1 1.06 ms -1.09 d8
) T e n Wi w
Date: 19.APR.2024 12:19:31 Date: 19.MPR.2024 12:21:40

NTNV-11AX20MIMO-Ant1-5785

NTNV-11AX20MIMO-Ant2-5785
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Spectrum

&

Ref Level 25.00 dBm

Offset 10.76 d8 & RBW 10 MHz

Spectrum

#

Ref Level 25.00 d8m

Offset 10.43 d8 @ RBW 10 MHz

NTNV-11AX20MIMO-Ant1-5825

jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
" M1[1) 26,50 dBm| N MIL1] 7.60 dBm)
st I AT, eECTY I ol
g i AL o L 2 K U L T 0.5 H‘@E!"J.*,“ i e e b o St
650.00 ps| I 650.00 ps|
dBm: 0 dBm
-10 d8m: -10 dém
20 dem ‘ =+ . 20 dem
] b
LA 0
o brAanl gt Al 30 dan—| b g i
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.825 GHz 1001 pts 200.0 ps/ CF 5.825 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1,13ms -26,50 dBm M1 1 -1.36 ms 7.60 dém
D1 M1 1 650.0 ps 0.55 d8 D1 M1 1 6500 ps -34.60 dB
D2 M1 1 1.06 ms 0.78 d8 D2 M1 1 1.06 ms 2.66 dB
)i I v )il Ui
12:24:16

NTNV-11AX20MIMO-Ant2-5825

Spectrum o Spectrum o
RefLevel 25.00 dBm  Offset 5.94 0B @ RBW 10 MHz Ref Level 25.00 dm  Offset 5.65 dB @ RBW 10 Mz
jo Att 30 dB @ SWT 2ms & VBW 10 MHz jo Att 30 dB @ SWT 7ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
| M1[1) 30,99 dBm| N MIL1] 3.50 dBm
20 de -1.90000 ms 20 dem -120.00 s
G P ) DJ[MMJ—U 7 o . D1[1] -33.61 d8|
W'[R; 1 ey esd‘lp#?. S L L T e e e i sl 1000heke
Y 0
dBm: 0 dgjm
-10 d8m: -10 fiBm
-20 dBm- -20 gBm:
.30 dey |.‘u "“Il\‘f' b | ' T | LFJu‘l‘nru‘; 1 Em ™ Oty " al iy
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.19 GHz 1001 pts 200.0 ps/ CF 5.19 GHz 1001 pts 700.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -l.2ms -30,99 dBm M1 1 -1200 s 3.50 dém
D1 M1 1 650.0 ps 0.74 d8 D1 M1 1 1,19 ms -33.61 d8
D2 M1 1 1.06 ms -0.88 d& D2 M1 1 1.6 ms -0.60 d&

NTNV-11AX40MIMO-Ant1-5190

NTNV-11AX40MIMO-Ant2-5190
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Spectrum o Spectrum o
RefLevel 25.00 dBm  Offset 5.94 0B @ RBW 10 MHz Ref Level 25.00 dm  Offset 5.65 dB @ RBW 10 Mz
o Att 0B @ SWT  2ms @ VBW 10 MHz o att B @ SWT  2ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
" | M1[1) 7.64 dBm N MIL1] 30,15 dBm)
20 der i -1.57000 ms 20 dem ~1.09000 ms
_Les 11500 Mottt o] Lo stisind g n1[1]—TFFMWmeW m D1[1. -0.70 dB
0 38 d‘gu ! N 640,00 ps W&Hm; 7.800 dBm JJ‘T"”W e "‘L‘[ lf.,‘ il 650.00 p[:y
dBm 0 dem op
10 dem -10 dém
20 dam: -20 dm
b M
T P YA TN T bl 4o P 30 dby IR ATWPERES D L1 1 N | ik
[Eal i Fernsrtstid: 30 dBm b T b
=40 der -40 dém
-50 dgm: -50 dm
60 dEm: -60 dEm
70 d8m: -70 dém
CF 5.23 GHz 1001 pts 200.0 ps/ CF 5.23 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 =157 ms 7.64 dém M1 1 -1.09 ms -30,15 dém
D1 M1 1 640.0 ps 2.30 d8 D1 M1 1 6500 ps -0.70 dé
D2 M1 1 1.05 ms -36.65 d& D2 M1 1 1.06 ms 27.88 d8

NTNV-11AX40MIMO-Ant1-5230

Il i e

NTNV-11AX40MIMO-Ant2-5230

Spectrum o Spectrum uv?
RefLevel 25.00 dem  Offset 10.77 d8 @ RBW 10 MHz Ref Level 25.00 dm  Offset 10.43 06 @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw [@1Fk Cirw
" M1[1) 30.03 dBm| N [ MIL1] 31,35 dBm)
20 der i -1.09000 ms 20 dem | -1.21000 ms
5 J of: mﬂqubhaww%iwﬂd VRS BVERPIOL 5171 NPIORG 38,5248
m 650,0012 mm T A s |
0 dém 0 dBm
-10 d8m: -10 dém
-20 dBm- -20 dém
L
30da i ulmw..lu‘ fatagual ‘ il JWL’W— 30 dem it .“;“JWM M bt
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.27 GHz 1001 pts 200.0 ps/ CF 5.27 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.09 ms -30,03 dBm M1 1 -1.21 ms -31,35 dém
D1 M1 1 650.0 ps 193 d8 D1 M1 1 6500 ps 38.52 dB
D2 M1 1 1.06 ms 35.79 d8 D2 M1 1 1.06 ms 1.02 d&

I i e

NTNV-11AX40MIMO-Ant1-5270

Il i e

NTNV-11AX40MIMO-Ant2-5270
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Spectrum o Spectrum uv?
RefLevel 25.00 dem  Offset 10.25 d8 @ RBW 10 MHz Ref Level 25.00 dm  Offset 10.01 06 @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
[0 17k Cirw (@1Pk Clrw
" [ M1[1] 6.94 dBm| N | M1[1] 27.99 dBm
20 der ‘ -1.34000 ms 20 dem -1.27000 ms
PR B it | PN 11 % P " . 1 - d
TRG 10,500 dBnm ;}Hﬂ. ittt il ;‘I.m Job YiipediginG 2500 e W%WWMMW o
dBm: 0 dBm
-10 d8m: -10 dém
20 dem 20 dém m
30da PIPIRAIVAN A'Mw'ir .Jmu' LIL‘;I#luuh‘lJ‘; e 30 dem L R .n‘@l ™
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.31 GHz 1001 pts 200.0 ps/ CF 5.31 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.34ms 6.94 dBm M1 1 -1.27 ms -27.99 dém
D1 M1 1 640.0 ps 3.29d8 D1 M1 1 6500 ps -2.07 d&
D2 M1 1 1.06 ms -0.04 d8 D2 M1 1 1.06 ms -1.21 d8

I i e

NTNV-11AX40MIMO-Ant1-5310

Il i e

NTNV-11AX40MIMO-Ant2-5310

Spectrum o Spectrum uv?
RefLevel 25.00 dem  Offset 10.73 d8 @ RBW 10 MHz Ref Level 25.00 dem  Offset 10.24 de @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
[0 17k Cirw (@1Pk Clrw
" [ M1[1] 7.10 dBm| N | M1[1] 29.47 dBm
20 dem ‘ o -1.54000 ms 20 der | ~1.09000 ms
—TRG 11400 bkttt e 11 . D1f1] 2.23.dB)
WTrn G ¥ O R 136100 s Wﬁf 200 der M 650.00 lf
B 0 dBm :‘f
-10 dem ‘
-20 dém
J § J
| ‘..II‘ J”'«“MJ?“"DA 30.dBm bl A il ".'»“"r'i“
40 der -40 dBm
50 dam 50 dem
-60 dBm- -60 dBm
70 dem -70 dem
CF 5.51 GHz 1001 pts 200.0 ps/ CF 5.51 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.54ms 7.10 dém M1 1 -1.09 ms -29.47 dém
D1 M1 1 640.0 ps 4.55 dg D1 M1 1 6500 ps 2.23d8
D2 M1 1 1.05 ms -37.73 d8 D2 M1 1 1.06 ms 27.50 dB

I i e

NTNV-11AX40MIMO-Ant1-5510

Il i e

NTNV-11AX40MIMO-Ant2-5510
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Spectrum u%:( Spectrum uv?
RefLevel 25.00 dBm  Offset 10.81de @ RBW 10 MHz Ref Level 25.00 dBm  Offset 10.35 d5 @ RBW 10 MHz
jo Att 30de @ SWT 2ms @ VBW 10 MHz jo Att 30 dB @ SWT 2ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
[@ 17k Cirw (@ 1Pk Cirw
" [ | M1[1] 28.70 dBm| N | [ M1[1] 3.98 dBm|
20 der ‘ -1.44000 ms 20 dem | -1.62000 ms
R - 0 PRRTIN | W T} .‘_L‘, " [11 B il " Dp1[1] 4
MH’*TP" 11.100 den T TR ﬁ"l ﬂﬁwﬁg’g@%&y 10-dBm=—Tr; QSN?‘I.:m i ‘wpl Py u‘ % Fm'“” J_!w‘i LLWMMWM%
dBm: 0 dBm
-10 dBm -10 dBm:
-20 dBm; -20 dém
1L 1
30 o gl s g s h.,'”h‘".. CTRTTIP
40 der -40 dBm
50 dam -50 dm:
-60 dBm- -60 dBm
70 dBm: -70 dBm:
CF 5.55 GHz 1001 pts 200.0 ps/ CF 5.55 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -l44ms -28,70 dBm M1 1 -1.62 ms 3.98 dém
D1 M1 1 650.0 ps 1.31d8 D1 ML 1 6500 ps -34.13 d8
D2 M1 1 1.06 ms 32.58 d8 D2 ML 1 1.06 ms 2.35d8

NTNV-11AX40MIMO-Ant1-5550

NTNV-11AX40MIMO-Ant2-5550

Spectrum u%:( Spectrum uv?
RefLevel 25.00 dBm  Offset 10.84dE @ RBW 10 MHz Ref Level 25.00 dBm  Offset 10.55d5 @ RBW 10 MHz
jo Att 30de @ SWT 2ms @ VBW 10 MHz jo Att 30 dB @ SWT 2ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
[@ 17k Cirw (@ 1Pk Cirw
20 dor [ M1[1) 8.15 dBm 20 dbm | M1[1] 28,18 dBm)|
] ‘ b1 -1.16000 ms ] ~1.09000 ms
WTRS 11.700 e 1ttt i%z%nﬂ thm 12,100 demk Tt u%w%émwiﬂﬁgﬂ
e ! 64000b ps i 650.00 15
0 dBm 0 dem -
-10 dBm: -10 dBm:
-20 dém- -20 dBm 7
& ot
048 Lyt PN 7 N N PO gy Al b il il |
40 der -40 dBm
50 dam -50 dm:
-6 dem: -60 dBm
70 dBm: -70 dBm:
CF 5.67 GHz 1001 pts 200.0 ps/ CF 5.67 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -116 ms 8,15 dém M1 1 -1.09 ms -28.18 dém
D1 M1 1 640.0 ps 4.68 dg D1 ML 1 6500 ps 0.69 d8
D2 M1 1 1.05 ms -37.59 dg D2 ML 1 1.06 ms 29.94 dB

NTNV-11AX40MIMO-Ant1-5670

Il

Date: 19.APR.2024 14:58:54

NTNV-11AX40MIMO-Ant2-5670
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Spectrum u%:( Spectrum uv?
RefLevel 25.00 dBm  Offset 10.76 d8 @ RBW 10 MHz Ref Level 25.00 dBm  Offset 10.43 d5 @ RBW 10 MHz
jo Att 30de @ SWT 2ms @ VBW 10 MHz jo Att 30 dB @ SWT 2ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
[@ 17k Cirw (@ 1Pk Cirw
" [ | M1[1] 28.18 dBm| N | | M1[1] 6.15 dBm|
20 der ‘ -1.33000 ms 20 dem | -1.36000 ms
e [T W L P " )
Pl RG 11500 dee sl ot o bl 6 10200 do SR iEh
dBm- 0 dBm
-10 dBm: -10 dBm:
-20 dém- -20 dBm
ML
o4 \
30 da—|— g i o 30 oo} bl
40 der -40 dBm
50 dam -50 dm:
-6 dem: -60 dBm
70 dBm: -70 dBm:
CF 5.755 GHz 1001 pts 200.0 ps/ CF 5.755 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.33ms -28.18 dBm M1 1 -1.36 ms 6.15 dgm
D1 M1 1 650.0 ps -0.59 dg D1 ML 1 6400 ps 2,65 d8
D2 M1 1 1.06 ms 36.27 d8 D2 ML 1 1.05 ms -34.64 dB
) T e n Wi w
Date 15:04:00

NTNV-11AX40MIMO-Ant1-5755

NTNV-11AX40MIMO-Ant2-5755

Spectrum u%:( Spectrum uv?
RefLevel 25.00 dBm  Offset 10.76 d8 @ RBW 10 MHz Ref Level 25.00 dBm  Offset 10.43 d5 @ RBW 10 MHz
jo Att 30de @ SWT 2ms @ VBW 10 MHz jo Att 30 dB @ SWT 2ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
[@ 17k Cirw (@ 1Pk Cirw
[ M1[1) 29,21 dBm)| | M1[1] 27.17 dBm)|
20 dar 20 dBm
“‘ -1.09000 ms | ‘ ~1.09000 ms
TR . oL 3.41 dB] ¥TRG 11,300 demk P mwwirzgs di
¥TRG 10,300 dbn 'Wﬂwﬁﬂwiﬁmnﬂ il e 11,200 L il 650.00
0 cBm 0 gém -
-10 dBm: -10 dBm:
-20 dm: - -20 dm T
[ r
ande sl kgt | o e SR i phsabb il |
40 der -40 dBm
50 dam -50 dm:
-6 dem: -60 dBm
70 dBm: -70 dBm:
CF 5.795 GHz 1001 pts 200.0 ps/ CF 5.795 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.09 ms -29.21 dém M1 1 -1.09 ms -27.17 dém
D1 M1 1 650.0 ps 3.41 d8 D1 ML 1 6500 ps -2.98 dg
D2 M1 1 1.06 ms 33.83 d8 D2 ML 1 1.06 ms 28.75 dB
) T e n (I v
Date: 19.APR.2024 15:10:16 Date: 19.APR.2024 15:12:14

NTNV-11AX40MIMO-Ant1-5795

NTNV-11AX40MIMO-Ant2-5795
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NTNV-11AX80MIMO-Ant1-5210

Spectrum T Spectrum T
RefLevel 25.00 dBm  Offset 10.44 d8 @ RBW 10 MHz Ref Level 25.00 dm  Offset 10.15 06 @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw @17k Clrw
" M1[1) 2.39 dBm N MIL1] 1.79 dBm
20 der -1.09000 ms 20 dem -1.11000 ms
10 dim—ls D1[1] -25.70 dB) 1028 D1[1] . 4.57 d|
TRS 7,100 gEmy 'ﬁ’”l ey e o 510»0%’8 [hrsriiblid = 500 cerf : #.]I,.,.mn."”‘.‘u“‘w' g i “10-991H5|
dBm: 0 dBm
-10 d8m: -10 dém
-20 dBm- it -20 dém
.30 dey o ‘ﬁr A:ILMV 1{'IL'~M St el JI;“L Jlllly.mh. .30 dém 1“;;‘”‘.“1 il ‘.'A‘Ir' :,JH.'J-J“J m LNL.
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.21 GHz 1001 pts 200.0 ps/ CF 5.21 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.09 ms 2,39 dém M1 1 -1.11ms 1,79 dém
D1 M1 1 610.0 ps -25.70 d8 D1 M1 1 6100 ps 4.57 dB
D2 M1 1 1.02 ms -34.59 d8 D2 M1 1 1.03 ms 0.22dB
)i T w )il (I v
11:52:00

NTNV-11AX80MIMO-Ant2-5210

Spectrum T Spectrum T
RefLevel 25.00 dem  Offset 11.27 d8 @ RBW 10 MHz Ref Level 25.00 dm  Offset 10.03 06 @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
.17k Cirw [@1Fk Cirw
" M1[1) 0.72 dBm N MIL1] 29,58 dBm)
20 dr ~1.47000 ms 20 dem -1.57000 ms
10d5 D1[1] 5.65 dB 10cB D1[1] 35,15 dB
e 5600 iy - oy Tl UIM“'J AR TRG 5.500 BWVUH»TMWWMW b e ﬁ'ﬂﬁ*ﬂ,}ﬁl
0 dém il
-10 dgfn
-20 dBm-
i
a0 damwﬂwﬂyﬂ‘ﬁmﬁ I l.:;l gl n...lk.“ W.Lu .y ,““h M'rl. .|#’u. M|
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.29 GHz 1001 pts 200.0 ps/ CF 5.29 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1,47 ms -0.72 dém M1 1 -1,57 ms -29.58 dém
D1 M1 1 610.0 ps 5.65 d8 D1 M1 1 6100 ps 35.15dB
D2 M1 1 1.03 ms 2.54 d8 D2 M1 1 1.03 ms 30.76 dB
) T w ) i »
Date: 15 18:02:51 18:05:58

NTNV-11AX80MIMO-Ant1-5290

NTNV-11AX80MIMO-Ant2-5290
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Spectrum T Spectrum T
RefLevel 25.00 dBm  Offset 11.23 d8 @ RBW 10 MHz Ref Level 25.00 dm  Offset 10.74 06 @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
.17k Cirw [@1Fk Cirw
" M1[1) 1.60 dBm N MIL1] 29,82 dBm)
20 der -1.09000 ms 20 dem -1.10000 ms
0ds D1[1] -0.39 dB 10cB D1[1] 0.91 d8|
thibel 26 5700 Corndl VSN TII FRRTIG| X% 610.00 s - I : 620.00 s
bl i d i LA “-"GWWRG 3,200 gl aqait W o e
dBrm 0 cén - - -
-10 d8m: -10 dém
-20 dBm- -20 dém
ML o
a4 bt o i LI M N RS VN ST O flprdlugiodlnsdis] |
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.53 GHz 1001 pts 200.0 ps/ CF 5.53 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -1.09 ms 1.60 dém M1 1 -1.1ms -29,82 dém
D1 M1 1 610.0 ps -0.39 d8 D1 M1 1 6200 ps 0.91d8
D2 M1 1 1.02 ms -28.46 d8 D2 M1 1 1.03 ms 26.93 dB
)i T w )il (I v
Date: 15 18:08:27

NTNV-11AX80MIMO-Ant1-5530

NTNV-11AX80MIMO-Ant2-5530

Spectrum T Spectrum T
RefLevel 25.00 dBm  Offset 11.31 0B & RBW 10 Wiz RefLevel 25.00 dém  Offset 10.85 d& @ RBW 10 Mz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
.17k Cirw [@1Fk Cirw
" MI[L] 2.59 dbm N MI[1] 1,70 dBm
20 dr ~1.41000 ms 20 dem ~1.28000 ms
104 D1[1] -9.90 dB \os D1[1] .16 d8
iyt 6 500 gam— gttt s TS Wrbapigirec s o0o cen —VWMM ol il e
0 dém 0 dBm
Cf
-10 dBm -10 dBm.
-20 dBm- -20 dém
) o
30 oAkl s ol 08 st bbb TN SRR, [
=40 der -40 dém
-50 dem -50 dem.
-60 dBm- -60 dBm
70 dBm 70 dBm.
CF 5.61 GHz 1001 pts 200.0 ps/ CF 5.61 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -14lms 2,59 dém M1 1 -1.28 ms 1,70 dém
D1 M1 1 610.0 ps -9.90 d8 D1 M1 1 6100 ps 3.16 d8
D2 M1 1 1.02 ms -29.53 d8 D2 M1 1 1.02 ms -29.58 dB
)i T w )il (I v
Date: 15.APR.2024 18:14:58 Date: 15.APR.2024 18:16:16

NTNV-11AX80MIMO-Ant1-5610

NTNV-11AX80MIMO-Ant2-5610
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Spectrum T Spectrum T
RefLevel 25.00 dem  Offset 11.26 d8 @ RBW 10 MHz Ref Level 25.00 dm  Offset 10.03 06 @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ YBW 10 MHz jo Att 30 dB @ SWT 2ms & VBW 10 MHz
SGL Count 1/1 TRG: VID SGL Count 1/1 TRG: VID
(@ 17k Cirw [@1Fk Cirw
" M1[1) 2.49 dBm N MIL1] 2.11 dBm
20 der -1.11000 ms 20 dem ~1.09000 ms
" N D1[1 . 5.34.dB 1048 D1[1] 3.90 d|
dom-————— prew— I T T T EP—. :
mﬁ%vww{g; 7.100 cemi o Fibpro by 61090 erles 5,200 B"l"f e g e s ﬁlU.DD’#;‘
dBm: = 0 dBm
-10 d8m: -10 dém
-20 dBm- -20 dém
(T " " i
0 A by i i e ot
=40 der -40 dém
-50 dgm: -50 dm
-60 dBm- -60 dBm
70 d8m: -70 dém
CF 5.775 GHz 1001 pts 200.0 ps/ CF 5.775 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc | X-value | y¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -11lms 2,49 dBm M1 1 -1.09 ms 2,11 dém
D1 M1 1 610.0 ps 5.34 d8 D1 M1 1 6100 ps 3.90 d8
D2 M1 1 1.03 ms 0.55 d& D2 M1 1 1.02 ms -29.46 dB
)i T w )il (I v
Date: 15 4150 11:59:13

NTNV-11AX80MIMO-Ant1-5775
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Appendix C: Maximum conducted output power

Test Result Channel Power

Test Freq Channel oC Result | Limit | Gain | EIRP E_IRI_D :
. Antenna (MH2) Powert | Factor @em] | @Bm] | [d&1 | [@Bm] Limit | Verdict
[dBm] | [dBm] [dBm]
11A Antl 5180 11.14 1.98 13.12 | <23.6 3.37 | 16.49 PASS
11A Ant2 5180 10.22 1.98 12.20 | <23.6 3.37 | 15.57 PASS
11A Antl 5200 11.42 2.04 13.46 | <23.6 3.37 | 16.83 PASS
11A Ant2 5200 10.48 1.98 12.46 | <23.6 3.37 | 15.83 PASS
11A Antl 5240 12.71 1.98 14.69 | <23.6 3.37 | 18.06 PASS
11A Ant2 5240 11.44 1.98 13.42 | <23.6 3.37 | 16.79 PASS
11A Antl 5260 11.46 1.98 13.44 | <23.6 3.37 | 16.81 PASS
11A Ant2 5260 12.54 1.98 14.52 | <23.6 3.37 | 17.89 PASS
11A Antl 5280 12.92 2.04 14.96 | <23.6 3.37 | 18.33 PASS
11A Ant2 5280 11.69 1.98 13.67 | <23.6 3.37 | 17.04 PASS
11A Antl 5320 11.23 2.02 13.25 | <23.6 3.37 | 16.62 PASS
11A Ant2 5320 11.48 1.98 13.46 | <23.6 3.37 | 16.83 PASS
11A Antl 5500 11.66 1.98 13.64 | <23.6 3.37 | 17.01 PASS
11A Ant2 5500 11.56 1.98 13.54 | <23.6 3.37 | 16.91 PASS
11A Antl 5580 12.33 1.98 14.31 | <23.6 3.37 | 17.68 PASS
11A Ant2 5580 12.35 1.98 14.33 | <23.6 3.37 17.7 PASS
11A Antl 5700 12.91 1.98 14.89 | <23.6 3.37 | 18.26 PASS
11A Ant2 5700 11.97 2.04 14.01 | <23.6 3.37 | 17.38 PASS
11A Antl 5745 12.80 1.98 14.78 | €29.62 | 3.37 | 18.15 PASS
11A Ant2 5745 10.82 1.98 12.80 | £29.62 | 3.37 | 16.17 PASS
11A Antl 5785 11.31 1.98 13.29 | <29.62 | 3.37 | 16.66 PASS
11A Ant2 5785 11.02 1.98 13.00 | <29.62 | 3.37 | 16.37 PASS
11A Antl 5825 11.08 1.98 13.06 | <29.62 | 3.37 | 16.43 PASS
11A Ant2 5825 10.46 2.02 12.48 | <29.62 | 3.37 | 15.85 PASS
11IN20MIMO Antl 5180 7.88 3.57 11.45 | <23.6 3.37 | 14.82 --- PASS
11N20MIMO Ant2 5180 6.49 3.44 9.93 | <236 | 3.37 | 13.30 PASS
11IN20MIMO total 5180 - - 13.77 | <23.6 6.38 | 20.15 PASS
11IN20MIMO Antl 5200 7.10 3.44 10.54 | <23.6 3.37 | 13.91 PASS
11IN20MIMO Ant2 5200 5.25 3.44 8.69 | <23.6 3.37 | 12.06 PASS
11IN20MIMO total 5200 - - 12.72 | <23.6 6.38 | 19.10 PASS
11IN20MIMO Antl 5240 8.09 3.51 11.60 | <23.6 3.37 | 1497 PASS
11IN20MIMO Ant2 5240 5.61 3.57 9.18 | <23.6 3.37 | 12.55 PASS
11N20MIMO total 5240 13.57 | <23.6 | 6.38 | 19.95 PASS
11N20MIMO Antl 5260 6.36 3.51 9.87 | <236 | 3.37 | 13.24 PASS
11IN20MIMO Ant2 5260 6.78 3.57 10.35 | <23.6 3.37 | 13.72 PASS
11IN20MIMO total 5260 13.13 | <23.6 | 6.38 | 19.51 PASS
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11IN20MIMO Antl 5280 6.55 3.57 10.12 | <23.6 3.37 | 13.49 --- PASS
11IN20MIMO Ant2 5280 6.96 3.44 10.40 | <23.6 3.37 | 13.77 --- PASS
11IN20MIMO total 5280 - --- 13.27 | <23.6 6.38 | 19.65 --- PASS
11IN20MIMO Antl 5320 6.64 3.44 10.08 | <23.6 3.37 | 13.45 --- PASS
11IN20MIMO Ant2 5320 6.49 3.44 9.93 | =23.6 3.37 | 13.30 --- PASS
11IN20MIMO total 5320 - --- 13.02 | <23.6 6.38 | 19.40 --- PASS
11IN20MIMO Antl 5500 6.85 3.57 10.42 | <23.6 3.37 | 13.79 --- PASS
11IN20MIMO Ant2 5500 5.42 3.57 8.99 | =23.6 3.37 | 12.36 --- PASS
11IN20MIMO total 5500 - --- 12.77 | <23.6 6.38 | 19.15 --- PASS
11IN20MIMO Antl 5580 7.17 3.51 10.68 | <23.6 3.37 | 14.05 --- PASS
11IN20MIMO Ant2 5580 10.59 3.44 14.03 | <23.6 3.37 | 17.40 --- PASS
11IN20MIMO total 5580 - --- 15.68 | <23.6 6.38 | 22.06 --- PASS
11IN20MIMO Antl 5700 8.29 3.57 11.86 | <23.6 3.37 | 15.23 --- PASS
11IN20MIMO Ant2 5700 5.04 3.57 8.61 | =23.6 3.37 | 11.98 --- PASS
11IN20MIMO total 5700 - --- 13.54 | <23.6 6.38 | 19.92 --- PASS
11IN20MIMO Ant2 5745 7.01 3.51 10.52 | =29.62 | 3.37 | 13.89 --- PASS
11IN20MIMO Antl 5745 3.34 3.51 6.85 | =29.62 | 3.37 | 10.22 --- PASS
11IN20MIMO total 5745 - --- 12.46 | <29.62 | 6.38 | 18.84 --- PASS
11IN20MIMO Antl 5785 2.73 3.51 6.24 | £29.62 | 3.37 9.61 --- PASS
11IN20MIMO Ant2 5785 8.99 3.44 12.43 | 29.62 | 3.37 | 15.80 --- PASS
11IN20MIMO total 5785 - --- 13.37 | 29.62 | 6.38 | 19.75 --- PASS
11IN20MIMO Antl 5825 5.94 3.51 9.45 | =29.62 | 3.37 | 12.82 --- PASS
11IN20MIMO Ant2 5825 8.54 3.44 11.98 | =29.62 | 3.37 | 15.35 --- PASS
11IN20MIMO total 5825 - --- 13.91 | =29.62 | 6.38 | 20.29 --- PASS
11N40OMIMO Antl 5190 6.63 3.72 10.35 | <23.6 3.37 | 13.72 --- PASS
11N40OMIMO Ant2 5190 5.12 3.70 8.82 | =23.6 3.37 | 12.19 --- PASS
11N40MIMO total 5190 - --- 12.66 | <23.6 6.38 | 19.04 --- PASS
11N40MIMO Antl 5230 7.12 3.70 10.82 | <23.6 3.37 | 14.19 --- PASS
11N40MIMO Ant2 5230 5.32 3.58 8.90 | =23.6 3.37 | 12.27 --- PASS
11N40MIMO total 5230 - --- 12.98 | <23.6 6.38 | 19.36 --- PASS
11N40MIMO Antl 5270 6.57 3.58 10.15 | <23.6 3.37 | 13.52 --- PASS
11N4OMIMO Ant2 5270 6.13 3.66 9.79 | =23.6 3.37 | 13.16 --- PASS
11N40OMIMO total 5270 - --- 12.98 | <23.6 6.38 | 19.36 --- PASS
11N40OMIMO Antl 5310 5.57 3.66 9.23 | =23.6 3.37 | 12.60 --- PASS
11N40OMIMO Ant2 5310 6.12 3.72 9.84 | <23.6 3.37 | 13.21 --- PASS
11N40OMIMO total 5310 - --- 12.56 | <23.6 6.38 | 18.94 --- PASS
11N40OMIMO Antl 5510 4.84 3.58 8.42 | <23.6 3.37 | 11.79 --- PASS
11N40OMIMO Ant2 5510 3.60 3.72 7.32 | <23.6 3.37 | 10.69 --- PASS
11N4OMIMO total 5510 - --- 10.92 | <23.6 6.38 | 17.30 --- PASS
11N4OMIMO Antl 5550 6.09 3.58 9.67 | <23.6 3.37 | 13.04 --- PASS
11N4OMIMO Ant2 5550 4.69 3.72 8.41 | <23.6 3.37 | 11.78 --- PASS
11N4OMIMO total 5550 --- --- 12.10 | <23.6 6.38 | 18.48 --- PASS
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11N40MIMO Antl 5670 7.57 358 | 11.15 | <236 | 3.37 | 1452 | --- PASS
11N40MIMO Ant2 5670 6.20 3.66 9.86 | <23.6 3.37 | 13.23 PASS
11N40MIMO total 5670 13.56 | <236 | 6.38 | 19.94 | --- PASS
11N40MIMO Antl 5755 6.96 3.66 | 10.62 | <29.62 | 3.37 | 13.99 | -- PASS
11N40MIMO Ant2 5755 5.75 3.72 | 947 | <2962 | 3.37 | 1284 | - PASS
11N40MIMO total 5755 13.09 | <2962 | 6.38 | 19.47 | - PASS
11N40MIMO Antl 5795 6.09 3.58 | 9.67 |<29.62 | 3.37 | 13.04 | -- PASS
11N40MIMO Ant2 5795 7.67 3.66 | 11.33 | <29.62 | 3.37 | 1470 | - PASS
11N40MIMO total 5795 1359 | <29.62 | 6.38 | 19.97 | - PASS
11AC20MIMO | Antl 5180 10.64 0.12 | 10.76 | <23.6 | 3.37 | 14.13 | --- PASS
11AC20MIMO Ant2 5180 7.33 0.23 7.56 | <23.6 3.37 | 10.93 PASS
11AC20MIMO total 5180 12.46 | <23.6 6.38 | 18.84 PASS
11AC20MIMO Antl 5200 9.74 0.12 9.86 | <23.6 3.37 | 13.23 PASS
11AC20MIMO Ant2 5200 6.14 0.23 6.37 | <23.6 3.37 9.74 PASS
11AC20MIMO total 5200 11.47 | <23.6 6.38 | 17.85 PASS
11AC20MIMO | Antl 5240 10.13 0.12 | 1025 | <236 | 3.37 | 1362 | -- PASS
11AC20MIMO Ant2 5240 6.40 0.23 6.63 | <23.6 3.37 | 10.00 PASS
11AC20MIMO | total 5240 11.82 | <236 | 6.38 | 18.20 | --- PASS
11AC20MIMO |  Ant2 5260 8.11 023 | 834 |<236 | 337 | 1171| - PASS
11AC20MIMO | total 5260 1142 | <236 | 3.37 | 1479 | --- PASS
11AC20MIMO | Antl 5260 8.25 0.23 | 848 | <236 | 6.38| 1486 | --- PASS
11AC20MIMO | Antl 5280 8.96 0.12 | 9.08 | <236 | 3.37| 1245 | -- PASS
11AC20MIMO | Ant2 5280 11.67 0.23 | 11.90 | <236 | 3.37 | 1527 | --- PASS
11AC20MIMO | total 5280 13.73 | <236 | 6.38 | 20.11 | - PASS
11AC20MIMO | Antl 5320 8.16 0.23 | 839 | <236 | 3.37| 1176 | -- PASS
11AC20MIMO | Ant2 5320 7.59 023 | 7.82 | <236 | 3.37| 1119 | -- PASS
11AC20MIMO total 5320 11.12 | <23.6 6.38 | 17.50 PASS
11AC20MIMO Antl 5500 9.06 0.23 9.29 | £23.6 3.37 | 12.66 PASS
11AC20MIMO |  Ant2 5500 8.99 0.12 | 911 |<236 | 3.37| 1248 | - PASS
11AC20MIMO total 5500 12.21 | <23.6 6.38 | 18.59 PASS
11AC20MIMO Antl 5580 7.73 0.23 7.96 | <23.6 3.37 | 11.33 PASS
11AC20MIMO | Ant2 5580 10.55 0.12 | 10.67 | <23.6 | 3.37 | 14.04 | - PASS
11AC20MIMO | total 5580 1253 | <236 | 6.38 | 1891 | -- PASS
11AC20MIMO | Antl 5700 7.76 023 | 7.99 | <236 | 3.37| 1136 | -- PASS
11AC20MIMO | Ant2 5700 13.29 0.12 | 13.41 | <236 | 3.37 | 16.78 | --- PASS
11AC20MIMO | total 5700 1451 | <236 | 6.38 | 2089 | -- PASS
11AC20MIMO | Antl 5745 9.80 0.23 | 10.03 | <29.62 | 3.37 | 13.40 | --- PASS
11AC20MIMO | Ant2 5745 7.74 0.12 | 7.86 |=<29.62 | 3.37 | 11.23 | --- PASS
11AC20MIMO | total 5745 12.09 | <29.62 | 6.38 | 18.47 | - PASS
11AC20MIMO |  Antl 5785 9.77 0.23 | 10.00 | <29.62 | 3.37 | 13.37 | - PASS
11AC20MIMO Ant2 5785 5.53 0.23 5.76 | £29.62 | 3.37 9.13 PASS
11AC20MIMO | total 5785 11.39 | <29.62 | 6.38 | 17.77 | --- PASS




<CVC> CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2024-0019-RF2-Al Page 160 of 273
11AC20MIMO Antl 5825 9.28 0.23 9.51 | =29.62 | 3.37 | 12.88 PASS
11AC20MIMO Ant2 5825 12.63 0.12 12.75 | €29.62 | 3.37 | 16.12 PASS
11AC20MIMO | total 5825 14.44 | <2962 | 6.38 | 20.82 | --- PASS
11AC40MIMO | Antl 5190 10.98 0.24 | 11.22 | <236 | 3.37 | 1459 | - PASS
11AC40MIMO | Ant2 5190 6.76 025 | 7.01 |<236 | 3.37| 1038 | -- PASS
11AC40MIMO | total 5190 12.62 | <236 | 6.38 | 19.00 | --- PASS
11AC40MIMO | Antl 5230 9.23 024 | 9.47 | <236 | 337 | 1284 | - PASS
11AC40MIMO | Ant2 5230 5.27 0.24 | 551 | <236 | 337 | 888 | -- PASS
11AC40MIMO total 5230 10.94 | <23.6 6.38 | 17.32 PASS
11AC40MIMO Antl 5270 8.59 0.24 8.83 | <23.6 3.37 | 12.20 PASS
11AC40MIMO Ant2 5270 10.38 0.12 10.50 | <23.6 3.37 | 13.87 PASS
11AC40MIMO | total 5270 12.76 | <236 | 6.38 | 19.14 | - PASS
11AC40MIMO Antl 5310 8.53 0.12 8.65 | <23.6 3.37 | 12.02 PASS
11AC40MIMO Ant2 5310 9.47 0.12 9.59 | <23.6 3.37 | 12.96 PASS
11AC40MIMO | total 5310 12.16 | <236 | 6.38 | 1854 | --- PASS
11AC40MIMO | Antl 5510 7.40 024 | 7.64 |<236 | 337 | 11.01| - PASS
11AC40MIMO Ant2 5510 4.38 0.25 4.63 | <23.6 3.37 8.00 PASS
11AC40MIMO | total 5510 9.40 | <236 | 6.38| 1578 | -- PASS
11AC40MIMO Antl 5550 7.89 0.24 8.13 | <23.6 3.37 | 11.50 PASS
11AC40MIMO | Ant2 5550 11.60 0.25 | 11.85 | <236 | 3.37 | 1522 | - PASS
11AC40MIMO | total 5550 13.39 | <236 | 6.38 | 19.77 | - PASS
11AC40MIMO | Antl 5670 7.95 0.12 | 8.07 | <236 | 3.37| 11.44| --- PASS
11AC40MIMO | Ant2 5670 10.03 0.25 | 10.28 | <236 | 3.37 | 13.65 | --- PASS
11AC40MIMO | total 5670 12.32 | <236 | 6.38 | 1870 | -- PASS
11AC40MIMO | Antl 5755 8.33 0.12 | 845 | <2962 | 3.37 | 11.82 | --- PASS
11AC40MIMO | Ant2 5755 7.89 0.12 | 8.01 | <2962 | 3.37 | 11.38 | --- PASS
11AC40MIMO total 5755 11.25 | <29.62 | 6.38 | 17.63 PASS
11AC40MIMO |  Antl 5795 8.78 0.25 | 9.03 |<29.62 | 3.37 | 1240 | - PASS
11AC40MIMO |  Ant2 5795 8.06 025 | 831 |<29.62 | 3.37 | 1168 | -- PASS
11AC40MIMO total 5795 11.70 | <29.62 | 6.38 | 18.08 PASS
11AC80MIMO | Antl 5210 9.37 0.43 | 9.80 | <236 | 3.37| 1317 | - PASS
11AC80MIMO | Ant2 5210 7.31 0.22 | 753 | <236 | 3.37| 1090 | --- PASS
11AC80OMIMO | total 5210 11.82 | <236 | 6.38 | 18.20 | --- PASS
11AC80MIMO | Antl 5290 6.68 043 | 7.1 | <236 | 3.37| 1048 | --- PASS
11AC80MIMO | Ant2 5290 8.31 0.43 | 874 | <236 | 3.37| 1211 | -- PASS
11AC80OMIMO | total 5290 11.01 | <236 | 6.38 | 17.39 | --- PASS
11AC80MIMO | Antl 5530 7.44 0.43 | 7.87 | <236 | 3.37| 11.24 | -- PASS
11AC80MIMO | Ant2 5530 4,58 043 | 501 | <236 | 337| 838| -- PASS
11AC80MIMO total 5530 9.68 | <23.6 6.38 | 16.06 PASS
11AC80MIMO |  Antl 5610 9.82 0.22 | 10.04 | <236 | 3.37 | 13.41 | --- PASS
11AC80MIMO Ant2 5610 9.93 0.43 10.36 | <23.6 3.37 | 13.73 PASS
11AC80MIMO total 5610 13.21 | <23.6 6.38 | 19.59 PASS
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11AC80MIMO | Antl 5775 8.51 0.22 | 873 | <2962 | 3.37| 1210 | --- PASS
11AC80MIMO Ant2 5775 12.20 0.46 12.66 | <29.62 | 3.37 | 16.03 PASS
11AC80MIMO | total 5775 14.14 | <2962 | 6.38 | 20.52 | --- PASS
11AX20MIMO | Antl 5180 7.80 215 | 995 | <236 | 3.37| 1332 -- PASS
11AX20MIMO | Ant2 5180 5.73 212 | 7.85 | <236 | 3.37| 1122 -- PASS
11AX20MIMO | total 5180 12.04 | <236 | 6.38 | 1842 | --- PASS
11AX20MIMO | Antl 5200 7.82 212 | 994 | <236 | 3.37|1331| -- PASS
11AX20MIMO | Ant2 5200 6.41 219 | 860 | <236 | 3.37| 1197 | -- PASS
11AX20MIMO total 5200 12.33 | <23.6 6.38 | 18.71 PASS
11AX20MIMO | Antl 5240 7.41 212 | 953 | <236 | 337 | 1290 | -- PASS
11AX20MIMO | Ant2 5240 7.26 212 | 938 | <236 | 337 | 1275 | -- PASS
11AX20MIMO total 5240 12.47 | <23.6 6.38 | 18.85 PASS
11AX20MIMO | Antl 5260 7.23 215 | 938 | <236 | 337 | 1275 | -- PASS
11AX20MIMO Ant2 5260 8.74 2.12 10.86 | <23.6 3.37 | 14.23 PASS
11AX20MIMO | total 5260 13.19 | <236 | 6.38 | 1957 | -- PASS
11AX20MIMO |  Antl 5280 7.57 219 | 976 | <236 | 3.37| 13.13| -- PASS
11AX20MIMO |  Ant2 5280 8.24 219 | 1043 | <236 | 3.37 | 1380 | -- PASS
11AX20MIMO total 5280 13.12 | <23.6 6.38 | 19.50 PASS
11AX20MIMO |  Antl 5320 7.26 212 | 938 | <236 | 337| 1275 - PASS
11AX20MIMO |  Ant2 5320 7.44 212 | 956 | <236 | 3.37| 1293 | -- PASS
11AX20MIMO | total 5320 12.48 | <236 | 6.38 | 1886 | -- PASS
11AX20MIMO | Antl 5500 7.27 215 | 942 | <236 | 3371279 | -- PASS
11AX20MIMO | Ant2 5500 6.97 215 | 912 | <236 | 337 | 1249 | -- PASS
11AX20MIMO | total 5500 12.28 | <236 | 6.38 | 1866 | -- PASS
11AX20MIMO | Antl 5580 7.90 219 | 10.09 | <23.6 | 3.37 | 1346 | - PASS
11AX20MIMO | Ant2 5580 8.09 219 | 10.28 | <23.6 | 3.37 | 1365 | - PASS
11AX20MIMO total 5580 13.20 | <23.6 6.38 | 19.58 PASS
11AX20MIMO |  Antl 5700 8.53 212 | 10.65 | <236 | 3.37 | 14.02 | - PASS
11AX20MIMO Ant2 5700 8.40 2.19 10.59 | <23.6 3.37 | 13.96 PASS
11AX20MIMO | total 5700 13.63 | <236 | 6.38 | 2001 | -- PASS
11AX20MIMO |  Antl 5745 8.34 2.19 | 10.53 | <2962 | 3.37 | 13.90 | --- PASS
11AX20MIMO |  Ant2 5745 7.31 219 | 950 | <2962 | 3.37| 1287 | - PASS
11AX20MIMO | total 5745 13.06 | <29.62 | 6.38 | 19.44 | - PASS
11AX20MIMO | Antl 5785 7.76 212 | 9.88 |<29.62 | 3.37 | 1325 | -- PASS
11AX20MIMO | Ant2 5785 9.27 212 | 11.39 | <29.62 | 3.37 | 1476 | - PASS
11AX20MIMO | total 5785 13.71 | <29.62 | 6.38 | 20.09 | --- PASS
11AX20MIMO | Antl 5825 7.58 212 | 970 |<29.62 | 3.37 | 13.07 | -- PASS
11AX20MIMO | Ant2 5825 6.81 212 | 893 |<29.62 | 337 | 1230 | -- PASS
11AX20MIMO | total 5825 12.34 | <2962 | 6.38 | 18.72 | -- PASS
11AX40MIMO |  Antl 5190 6.36 212 | 848 | <236 | 337 | 1185 | - PASS
11AX40MIMO |  Ant2 5190 4.49 129 | 578 |<236 | 337 | 915| - PASS
11AX40MIMO | total 5190 10.35 | <236 | 6.38 | 16.73 | - PASS
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11AX40MIMO | Antl 5230 7.78 215 | 993 | <236 | 3371330 | -- PASS
11AX40MIMO Ant2 5230 413 2.12 6.25 | <23.6 3.37 9.62 PASS
11AX40MIMO | total 5230 11.48 | <236 | 6.38 | 17.86 | --- PASS
11AX40MIMO | Antl 5270 8.83 212 | 10.95 | <236 | 3.37 | 1432 | -- PASS
11AX40MIMO | Ant2 5270 6.16 212 | 828 | <236 | 3.37| 1165 -- PASS
11AX40MIMO | total 5270 12.83 | <236 | 6.38| 19.21 | --- PASS
11AX40MIMO | Antl 5310 7.11 219 | 930 | <236 | 3.37| 1267 | -- PASS
11AX40MIMO | Ant2 5310 6.08 212 | 820 | <236 | 3.37| 1157 | -- PASS
11AX40MIMO | total 5310 11.80 | <236 | 6.38 | 18.18 | --- PASS
11AX40MIMO | Antl 5510 7.31 215 | 946 | <236 | 3.37| 1283 | -- PASS
11AX40MIMO | Ant2 5510 5.96 212 | 808 | <236 | 337 | 1145 | - PASS
11AX40MIMO | total 5510 11.83 | <236 | 6.38 | 1821 | --- PASS
11AX40MIMO | Antl 5550 6.99 212 | 911 | <236 | 3.37| 1248 | -- PASS
11AX40MIMO | Ant2 5550 6.61 212 | 873 | <236 | 337 | 1210 | -- PASS
11AX40MIMO | total 5550 11.93 | <236 | 6.38| 18.31 | --- PASS
11AX40MIMO Antl 5670 8.38 2.15 10.53 | <23.6 3.37 | 13.90 PASS
11AX40MIMO Ant2 5670 8.46 2.12 10.58 | <23.6 3.37 | 13.95 PASS
11AX40MIMO total 5670 13.57 | <23.6 6.38 | 19.95 PASS
11AX40MIMO Antl 5755 8.40 2.12 10.52 | <29.62 | 3.37 | 13.89 PASS
11AX40MIMO |  Ant2 5755 5.86 215 | 8.01 | <2962 | 3.37| 11.38 | -- PASS
11AX40MIMO | total 5755 12.45 | <2962 | 6.38 | 18.83 | - PASS
11AX40MIMO | Antl 5795 7.15 212 | 927 |<29.62 | 3.37 | 12.64 | - PASS
11AX40MIMO | Ant2 5795 7.55 212 | 9.67 |=<29.62 | 3.37 | 13.04 | - PASS
11AX40MIMO | total 5795 12.48 | <2962 | 6.38 | 18.86 | - PASS
11AX80MIMO | Antl 5210 6.35 223 | 858 | <236 | 337 | 11.95| -- PASS
11AX80MIMO | Ant2 5210 5.82 228 | 810 |=<23.6 | 3.37| 1147 | - PASS
11AX80MIMO | total 5210 11.36 | <236 | 6.38 | 17.74 | --- PASS
11AX80MIMO |  Antl 5290 5.42 228 | 7.70 | <236 | 3.37| 11.07 | -- PASS
11AX80MIMO Ant2 5290 4.98 2.28 7.26 | £23.6 3.37 | 10.63 PASS
11AX80MIMO total 5290 10.50 | <23.6 6.38 | 16.88 PASS
11AX80MIMO |  Antl 5530 5.12 223 | 735 | <236 | 337| 1072 | - PASS
11AX80MIMO |  Ant2 5530 2.45 220 | 465 | <236 | 337| 802| -- PASS
11AX80MIMO | total 5530 9.22 | <236 | 6.38| 1560 | -- PASS
11AX80MIMO | Antl 5610 6.10 223 | 833 | <236 | 3371170 | -- PASS
11AX80MIMO | Ant2 5610 5.29 223 | 752 | <236 | 337 | 1089 | -- PASS
11AX80MIMO | total 5610 1095 | <236 | 6.38 | 17.33 | - PASS
11AX80MIMO | Antl 5775 6.68 2.28 | 896 |=<29.62 | 3.37 | 1233 | -- PASS
11AX80MIMO | Ant2 5775 5.71 223 | 794 |<29.62 | 337 | 1131 | -- PASS
11AX80MIMO | total 5775 11.49 | <2962 | 6.38 | 17.87 | --- PASS

Note: The Duty Cycle Factor is compensated in the graph.
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Appendix D: Maximum power spectral density

Test Result
PD

Test Freq Result PSD PSD .

. Antenna (MHZ] el DcFactor Result Limit Verdict
[dBm] [dBm]
[dBm]

11A Antl 5180 1.23 1.98 3.21 <10.62 PASS
11A Ant2 5180 0.02 1.98 2.00 <10.62 PASS
11A Antl 5200 1.43 2.04 3.47 <10.62 PASS
11A Ant2 5200 0.81 1.98 2.79 <10.62 PASS
11A Antl 5240 1.74 1.98 3.72 <10.62 PASS
11A Ant2 5240 1.19 1.98 3.17 <10.62 PASS
11A Antl 5260 1.37 1.98 3.35 <10.62 PASS
11A Ant2 5260 1.99 1.98 3.97 <10.62 PASS
11A Antl 5280 2.77 2.04 4.81 <10.62 PASS
11A Ant2 5280 1.49 1.98 3.47 <10.62 PASS
11A Antl 5320 0.56 2.02 2.58 <10.62 PASS
11A Ant2 5320 1.07 1.98 3.05 <10.62 PASS
11A Antl 5500 131 1.98 3.29 <10.62 PASS
11A Ant2 5500 1.1 1.98 3.08 <10.62 PASS
11A Antl 5580 2.19 1.98 4.17 <10.62 PASS
11A Ant2 5580 1.55 1.98 3.53 <10.62 PASS
11A Antl 5700 2.24 1.98 4.22 <10.62 PASS
11A Ant2 5700 1.64 2.04 3.68 <10.62 PASS
11A Antl 5745 -0.07 1.98 1.91 <29.62 PASS
11A Ant2 5745 -1.88 1.98 0.10 <29.62 PASS
11A Antl 5785 -2.00 1.98 -0.02 <29.62 PASS
11A Ant2 5785 -2.16 1.98 -0.18 <29.62 PASS
11A Antl 5825 -2.55 1.98 -0.57 <29.62 PASS
11A Ant2 5825 -3.02 2.02 -1.00 <29.62 PASS
11IN20MIMO Antl 5180 -4.89 3.57 -1.32 <10.62 PASS
11IN20MIMO Ant2 5180 -5.26 3.44 -1.82 <10.62 PASS
11IN20MIMO total 5180 - - 1.45 <10.62 PASS
11IN20MIMO Antl 5200 -3.19 3.44 0.25 <10.62 PASS
11IN20MIMO Ant2 5200 -4.78 3.44 -1.34 <10.62 PASS
11IN20MIMO total 5200 - - 2.54 <10.62 PASS
11IN20MIMO Antl 5240 -2.17 3.51 1.34 <10.62 PASS
11IN20MIMO Ant2 5240 -5.33 3.57 -1.76 <10.62 PASS
11IN20MIMO total 5240 - - 3.07 <10.62 PASS
11IN20MIMO Antl 5260 -4.17 3.51 -0.66 <10.62 PASS
11N20MIMO Ant2 5260 -3.64 3.57 -0.07 <10.62 PASS
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11N20MIMO total 5260 --- --- 2.66 <10.62 PASS
11N20MIMO Antl 5280 -4.08 3.57 -0.51 <10.62 PASS
11IN20MIMO Ant2 5280 -3.19 3.44 0.25 <10.62 PASS
11IN20MIMO total 5280 --- - 2.90 <10.62 PASS
11IN20MIMO Antl 5320 -3.94 3.44 -0.50 <10.62 PASS
11IN20MIMO Ant2 5320 -4.34 3.44 -0.90 <10.62 PASS
11IN20MIMO total 5320 --- - 231 <10.62 PASS
11IN20MIMO Antl 5500 -3.81 3.57 -0.24 <10.62 PASS
11N20MIMO Ant2 5500 -5.62 3.57 -2.05 <10.62 PASS
11N20MIMO total 5500 --- --- 1.96 <10.62 PASS
11N20MIMO Antl 5580 -3.22 3.51 0.29 <10.62 PASS
11N20MIMO Ant2 5580 0.17 3.44 3.61 <10.62 PASS
11N20MIMO total 5580 --- --- 5.27 <10.62 PASS
11N20MIMO Antl 5700 -2.59 3.57 0.98 <10.62 PASS
11N20MIMO Ant2 5700 -5.33 3.57 -1.76 <10.62 PASS
11N20MIMO total 5700 --- - 2.83 <10.62 PASS
11N20MIMO Antl 5745 -5.87 3.51 -2.36 <£29.62 PASS
11N20MIMO Ant2 5745 -6.35 3.51 -2.84 <£29.62 PASS
11N20MIMO total 5745 --- - 0.42 <£29.62 PASS
11N20MIMO Antl 5785 -10.13 3.51 -6.62 <£29.62 PASS
11IN20MIMO Ant2 5785 -4.05 3.44 -0.61 <29.62 PASS
11IN20MIMO total 5785 --- --- 0.36 <29.62 PASS
11IN20MIMO Antl 5825 -7.28 3.51 -3.77 <29.62 PASS
11IN20MIMO Ant2 5825 -4.62 3.44 -1.18 <29.62 PASS
11IN20MIMO total 5825 --- --- 0.73 <29.62 PASS
11N40MIMO Antl 5190 -6.01 3.72 -2.29 <10.62 PASS
11N4OMIMO Ant2 5190 -8.37 3.70 -4.67 <10.62 PASS
11N4OMIMO total 5190 --- - -0.31 <10.62 PASS
11N4OMIMO Antl 5230 -6.55 3.70 -2.85 <10.62 PASS
11N4OMIMO Ant2 5230 -8.05 3.58 -4.47 <10.62 PASS
11N4OMIMO total 5230 --- - -0.57 <10.62 PASS
11N4OMIMO Antl 5270 -6.89 3.58 -3.31 <10.62 PASS
11N40MIMO Ant2 5270 -7.4 3.66 -3.74 <10.62 PASS
11N40MIMO total 5270 --- --- -0.51 <10.62 PASS
11N40MIMO Antl 5310 -1.77 3.66 -4.11 <10.62 PASS
11N40MIMO Ant2 5310 -6.92 3.72 -3.20 <10.62 PASS
11N40MIMO total 5310 --- --- -0.62 <10.62 PASS
11N40MIMO Antl 5510 -8.49 3.58 -4.91 <10.62 PASS
11N4OMIMO Ant2 5510 -9.7 3.72 -5.98 <10.62 PASS
11N4OMIMO total 5510 --- --- -2.40 <10.62 PASS
11N4OMIMO Antl 5550 -6.92 3.58 -3.34 <10.62 PASS
11N4OMIMO Ant2 5550 -8.85 3.72 -5.13 <10.62 PASS

A > Ml 7 AN
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11N4OMIMO total 5550 --- --- -1.13 <10.62 PASS
11N4OMIMO Antl 5670 -5.6 3.58 -2.02 <10.62 PASS
11N40MIMO Ant2 5670 -6.81 3.66 -3.15 <10.62 PASS
11N40MIMO total 5670 --- - 0.46 <10.62 PASS
11N40MIMO Antl 5755 -8.69 3.66 -5.03 <£29.62 PASS
11N40MIMO Ant2 5755 -10.4 3.72 -6.68 <£29.62 PASS
11N40MIMO total 5755 --- - -2.77 <29.62 PASS
11N40MIMO Antl 5795 -9.58 3.58 -6.00 <£29.62 PASS
11N4OMIMO Ant2 5795 -9.14 3.66 -5.48 <29.62 PASS
11N4OMIMO total 5795 --- --- -2.72 <29.62 PASS
11AC20MIMO Antl 5180 0.48 0.12 0.60 <10.62 PASS
11AC20MIMO Ant2 5180 -2.75 0.23 -2.52 <10.62 PASS
11AC20MIMO total 5180 --- --- 2.32 <10.62 PASS
11AC20MIMO Antl 5200 -0.8 0.12 -0.68 <10.62 PASS
11AC20MIMO Ant2 5200 -3.98 0.23 -3.75 <10.62 PASS
11AC20MIMO total 5200 --- - 1.06 <10.62 PASS
11AC20MIMO Antl 5240 -0.14 0.12 -0.02 <10.62 PASS
11AC20MIMO Ant2 5240 -4.13 0.23 -3.90 <10.62 PASS
11AC20MIMO total 5240 --- --- 1.47 <10.62 PASS
11AC20MIMO Antl 5260 -1.96 0.23 -1.73 <10.62 PASS
11AC20MIMO Ant2 5260 -2.37 0.23 -2.14 <10.62 PASS
11AC20MIMO total 5260 --- --- 1.08 <10.62 PASS
11AC20MIMO Antl 5280 -1.33 0.12 -1.21 <10.62 PASS
11AC20MIMO Ant2 5280 1.45 0.23 1.68 <10.62 PASS
11AC20MIMO total 5280 --- --- 3.48 <10.62 PASS
11AC20MIMO Antl 5320 -1.96 0.23 -1.73 <10.62 PASS
11AC20MIMO Ant2 5320 -2.46 0.23 -2.23 <10.62 PASS
11AC20MIMO total 5320 --- - 1.04 <10.62 PASS
11AC20MIMO Antl 5500 -1.02 0.23 -0.79 <10.62 PASS
11AC20MIMO Ant2 5500 -1.55 0.12 -1.43 <10.62 PASS
11AC20MIMO total 5500 --- - 191 <10.62 PASS
11AC20MIMO Antl 5580 -2.64 0.23 -2.41 <10.62 PASS
11AC20MIMO Ant2 5580 0.15 0.12 0.27 <10.62 PASS
11AC20MIMO total 5580 --- --- 2.14 <10.62 PASS
11AC20MIMO Antl 5700 -2.56 0.23 -2.33 <10.62 PASS
11AC20MIMO Ant2 5700 2.39 0.12 251 <10.62 PASS
11AC20MIMO total 5700 --- --- 3.74 <10.62 PASS
11AC20MIMO Antl 5745 -3.09 0.23 -2.86 <29.62 PASS
11AC20MIMO Ant2 5745 -5.8 0.12 -5.68 <29.62 PASS
11AC20MIMO total 5745 --- - -1.03 <£29.62 PASS
11AC20MIMO Antl 5785 -3.32 0.23 -3.09 <29.62 PASS
11AC20MIMO Ant2 5785 -7.62 0.23 -7.39 <29.62 PASS

Yy 4 s M1 7 V2.7 B
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11AC20MIMO total 5785 --- --- -1.72 <29.62 PASS
11AC20MIMO Antl 5825 -4.11 0.23 -3.88 <29.62 PASS
11AC20MIMO Ant2 5825 -0.57 0.12 -0.45 <29.62 PASS
11AC20MIMO total 5825 --- - 1.18 <29.62 PASS
11AC40MIMO Antl 5190 -2.1 0.24 -1.86 <10.62 PASS
11AC40MIMO Ant2 5190 -6.54 0.25 -6.29 <10.62 PASS
11AC40MIMO total 5190 --- - -0.52 <10.62 PASS
11AC40MIMO Antl 5230 -4.05 0.24 -3.81 <10.62 PASS
11AC40MIMO Ant2 5230 -8.16 0.24 -7.92 <10.62 PASS
11AC40MIMO total 5230 --- --- -2.39 <10.62 PASS
11AC40MIMO Antl 5270 -4.96 0.24 -4.72 <10.62 PASS
11AC40MIMO Ant2 5270 -2.77 0.12 -2.65 <10.62 PASS
11AC40MIMO total 5270 --- --- -0.55 <10.62 PASS
11AC40MIMO Antl 5310 -4.82 0.12 -4.70 <10.62 PASS
11AC40MIMO Ant2 5310 -3.99 0.12 -3.87 <10.62 PASS
11AC40MIMO total 5310 --- - -1.25 <10.62 PASS
11AC40MIMO Antl 5510 -6.15 0.24 -5.91 <10.62 PASS
11AC40MIMO Ant2 5510 -8.93 0.25 -8.68 <10.62 PASS
11AC40MIMO total 5510 --- - -4.07 <10.62 PASS
11AC40MIMO Antl 5550 -5.55 0.24 -5.31 <10.62 PASS
11AC40MIMO Ant2 5550 -1.81 0.25 -1.56 <10.62 PASS
11AC40MIMO total 5550 --- --- -0.03 <10.62 PASS
11AC40MIMO Antl 5670 -5.31 0.12 -5.19 <10.62 PASS
11AC40MIMO Ant2 5670 -3 0.25 -2.75 <10.62 PASS
11AC40MIMO total 5670 --- --- -0.79 <10.62 PASS
11AC40MIMO Antl 5755 -8.1 0.12 -7.98 <29.62 PASS
11AC40MIMO Ant2 5755 -8.29 0.12 -8.17 <£29.62 PASS
11AC40MIMO total 5755 --- - -5.06 <£29.62 PASS
11AC40MIMO Antl 5795 -7.31 0.25 -7.06 <£29.62 PASS
11AC40MIMO Ant2 5795 -8.25 0.25 -8.00 <£29.62 PASS
11AC40MIMO total 5795 --- - -4.49 <£29.62 PASS
11AC80MIMO Antl 5210 -7.22 0.43 -6.79 <10.62 PASS
11AC80MIMO Ant2 5210 -9.29 0.22 -9.07 <10.62 PASS
11AC80MIMO total 5210 --- --- -4.77 <10.62 PASS
11AC80MIMO Antl 5290 -10.2 0.43 -9.77 <10.62 PASS
11AC80MIMO Ant2 5290 -8.27 0.43 -7.84 <10.62 PASS
11AC80MIMO total 5290 --- --- -5.69 <10.62 PASS
11AC80MIMO Antl 5530 -9.23 0.43 -8.80 <10.62 PASS
11AC80MIMO Ant2 5530 -11.85 0.43 -11.42 <10.62 PASS
11AC80MIMO total 5530 --- - -6.91 <10.62 PASS
11AC80MIMO Antl 5610 -6.78 0.22 -6.56 <10.62 PASS
11AC80MIMO Ant2 5610 -6.3 0.43 -5.87 <10.62 PASS
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11AC80MIMO total 5610 --- --- -3.19 <10.62 PASS
11AC80MIMO Antl 5775 -11.06 0.22 -10.84 <29.62 PASS
11AC80MIMO Ant2 5775 -10.92 0.46 -10.46 <29.62 PASS
11AC80MIMO total 5775 --- - -7.64 <29.62 PASS
11AX20MIMO Antl 5180 -3.14 2.15 -0.99 <10.62 PASS
11AX20MIMO Ant2 5180 -4.17 2.12 -2.05 <10.62 PASS
11AX20MIMO total 5180 --- - 1.52 <10.62 PASS
11AX20MIMO Antl 5200 -2.84 2.12 -0.72 <10.62 PASS
11AX20MIMO Ant2 5200 -4.11 2.19 -1.92 <10.62 PASS
11AX20MIMO total 5200 --- --- 1.73 <10.62 PASS
11AX20MIMO Antl 5240 -3.11 2.12 -0.99 <10.62 PASS
11AX20MIMO Ant2 5240 -3.48 2.12 -1.36 <10.62 PASS
11AX20MIMO total 5240 --- --- 1.84 <10.62 PASS
11AX20MIMO Antl 5260 -2.71 2.15 -0.56 <10.62 PASS
11AX20MIMO Ant2 5260 -2.38 2.12 -0.26 <10.62 PASS
11AX20MIMO total 5260 --- - 2.60 <10.62 PASS
11AX20MIMO Antl 5280 -3.54 2.19 -1.35 <10.62 PASS
11AX20MIMO Ant2 5280 -2.06 2.19 0.13 <10.62 PASS
11AX20MIMO total 5280 --- - 2.46 <10.62 PASS
11AX20MIMO Antl 5320 -2.42 2.12 -0.30 <10.62 PASS
11AX20MIMO Ant2 5320 -2.64 2.12 -0.52 <10.62 PASS
11AX20MIMO total 5320 --- --- 2.60 <10.62 PASS
11AX20MIMO Antl 5500 -3.62 2.15 -1.47 <10.62 PASS
11AX20MIMO Ant2 5500 -3.96 2.15 -1.81 <10.62 PASS
11AX20MIMO total 5500 --- --- 1.37 <10.62 PASS
11AX20MIMO Antl 5580 -2.45 2.19 -0.26 <10.62 PASS
11AX20MIMO Ant2 5580 -2.95 2.19 -0.76 <10.62 PASS
11AX20MIMO total 5580 --- - 251 <10.62 PASS
11AX20MIMO Antl 5700 -2.33 2.12 -0.21 <10.62 PASS
11AX20MIMO Ant2 5700 -2.09 2.19 0.10 <10.62 PASS
11AX20MIMO total 5700 --- - 2.96 <10.62 PASS
11AX20MIMO Antl 5745 -5.11 2.19 -2.92 <29.62 PASS
11AX20MIMO Ant2 5745 -45.75 2.19 -43.56 <29.62 PASS
11AX20MIMO total 5745 --- --- -2.92 <29.62 PASS
11AX20MIMO Antl 5785 -5.15 2.12 -3.03 <29.62 PASS
11AX20MIMO Ant2 5785 -4.04 2.12 -1.92 <29.62 PASS
11AX20MIMO total 5785 --- --- 0.57 <29.62 PASS
11AX20MIMO Antl 5825 -6.29 2.12 -4.17 <29.62 PASS
11AX20MIMO Ant2 5825 -7 2.12 -4.88 <29.62 PASS
11AX20MIMO total 5825 --- - -1.50 <£29.62 PASS
11AX40MIMO Antl 5190 -7.33 2.12 -5.21 <10.62 PASS
11AX40MIMO Ant2 5190 -8.46 1.29 -7.17 <10.62 PASS
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11AX40MIMO total 5190 --- --- -3.07 <10.62 PASS
11AX40MIMO Antl 5230 -6.42 2.15 -4.27 <10.62 PASS
11AX40MIMO Ant2 5230 -8.82 2.12 -6.70 <10.62 PASS
11AX40MIMO total 5230 --- - -2.31 <10.62 PASS
11AX40MIMO Antl 5270 -4.89 2.12 -2.77 <10.62 PASS
11AX40MIMO Ant2 5270 -7.23 2.12 -5.11 <10.62 PASS
11AX40MIMO total 5270 --- - -0.77 <10.62 PASS
11AX40MIMO Antl 5310 -6.63 2.19 -4.44 <10.62 PASS
11AX40MIMO Ant2 5310 -7.43 2.12 -5.31 <10.62 PASS
11AX40MIMO total 5310 --- --- -1.84 <10.62 PASS
11AX40MIMO Antl 5510 -6.39 2.15 -4.24 <10.62 PASS
11AX40MIMO Ant2 5510 -7.8 2.12 -5.68 <10.62 PASS
11AX40MIMO total 5510 --- --- -1.89 <10.62 PASS
11AX40MIMO Antl 5550 -5.87 2.12 -3.75 <10.62 PASS
11AX40MIMO Ant2 5550 -6.89 2.12 -4.77 <10.62 PASS
11AX40MIMO total 5550 --- --- -1.22 <10.62 PASS
11AX40MIMO Antl 5670 -5.14 2.15 -2.99 <10.62 PASS
11AX40MIMO Ant2 5670 -5.03 2.12 -2.91 <10.62 PASS
11AX40MIMO total 5670 --- --- 0.06 <10.62 PASS
11AX40MIMO Antl 5755 -8.07 2.12 -5.95 <29.62 PASS
11AX40MIMO Ant2 5755 -10.37 2.15 -8.22 <29.62 PASS
11AX40MIMO total 5755 --- --- -3.93 <29.62 PASS
11AX40MIMO Antl 5795 -9.5 2.12 -7.38 <29.62 PASS
11AX40MIMO Ant2 5795 -8.77 2.12 -6.65 <29.62 PASS
11AX40MIMO total 5795 --- --- -3.99 <29.62 PASS
11AX80MIMO Antl 5210 -10.59 2.23 -8.36 <10.62 PASS
11AX80MIMO Ant2 5210 -11.24 2.28 -8.96 <10.62 PASS
11AX80MIMO total 5210 --- - -5.64 <10.62 PASS
11AX80MIMO Antl 5290 -11.67 2.28 -9.39 <10.62 PASS
11AX80MIMO Ant2 5290 -11.85 2.28 -9.57 <10.62 PASS
11AX80MIMO total 5290 --- - -6.47 <10.62 PASS
11AX80MIMO Antl 5530 -11.95 2.23 -9.72 <10.62 PASS
11AX80MIMO Ant2 5530 -14.32 2.20 -12.12 <10.62 PASS
11AX80MIMO total 5530 --- --- -7.75 <10.62 PASS
11AX80MIMO Antl 5610 -10.5 2.23 -8.27 <10.62 PASS
11AX80MIMO Ant2 5610 -11.5 2.23 -9.27 <10.62 PASS
11AX80MIMO total 5610 --- --- -5.73 <10.62 PASS
11AX80MIMO Antl 5775 -12.84 2.28 -10.56 <29.62 PASS
11AX80MIMO Ant2 5775 -13.62 2.23 -11.39 <29.62 PASS
11AX80MIMO total 5775 --- - -7.94 <£29.62 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
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